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(Ady, Adresi, Sehir vb.) ANONIM SIRKETL

Requesting/Customer (Name, Adress, City etc.) ~haskan boya susuz kiimeevleri 218/1

Deney Talep Tarih / No : 7.04.2022 /202261040

Order Date/No.

Numunenin Tanm : 2022-086346, BORPAINT, BORPAINT, BORFIREPROOF., 1, 1.00, set
(Cins, Marka, Sunf, Tip,

, Tip, Tiir, Model v
Sample Description (Type,Mark,Class, Model
etc)

Numune Kabul Tarihi : 12.04.2022

Sample Receipt Date

Deneylerin Yapildiga Tarih : 30052022/ 09.06.2022

Date of Test

Uygulanan Standart Metot : TS EN 13501-1/Yapt mamulleri ve yapt elemanlan, yangm simflandirmast boliim 1

Applied Standard/Method Yangmn karsisindaki davranis deneylerinden elde edilen veriler kullanilarak
simflandirma

Raporun Sayfa Sayisi : 4

(Number of pages of the report

Deney Sonucu : -
Test Result

Aqiklamalar :
| Remarks

Yukarida igin yapilar y ) iglar milteakip say gtir.
The testing and /or- L of this report

Deney laboratuvarlar olarak faallyet gsteren TSE Deney
[EN ISO/IEC 17025:2017 standardina gore akredite edilmisti

Kalibrasyon Merkezi Bagkanlifs Deney Laboratuvarlars TURKAK'tan AB-0001-T il TS

TSE Headship of Test and Calibration Center dited by TURKAK. AB-0001-T for TS EN ISO/IEC 17025:2017
s test Laboratory.
TURKAK dency raporlarinin Avrupa ok Tarafl Anlagma ve Ulustararas Laboratuvar

Akreditasyon Birligi(ILAC) ile karsilikl tanima anlaymas imzalamistir.
y ration for Accreditation (EA) Multilateral Agreement (ML4) and to the International Laboratory Accreditation
Cooperation (ILAC) Mutual Recognition Arrangement (MRA) for the recognition of test repors.

olgm beli (olmass halinde) ve deney metodlan Kismu olan takip eden sayfalard:
 verilmistir.
& test and/or measurement results, the uncertainties (if applicable) with confidence probability and fest methods are given on the following pages which are part
of this report.
Karekod Tarih Deney Sorumlusu Kontrol Eden Onaylayan
OR Code Date Parson in charge of test Reviewer Head of Laboratory
B 09.06.2022 BAHADIR POLAT ARDA ATAKOL SENCER GUVEN
Bu rapor, hazirlayan azl izni olmadan kismer i Imzasizve ‘gegersizdir. Bu rapor, sadece deneyi

yapilan numune igin gegerlidir ve “Urim Belgesi” yerine gegmez.
This full except with the laboratory. Test repe i
valid. This test report rep and Product Certiicate.

Bu dokiiman elektronik ortamda imzalanmistir
Dogrulama adresi: K
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2.2. Product Description
- Long:lasting ion topcoat paint with d reaction the fire . that
General Description can be used on all kinds of surfaces
Trademark [BORPAINT
Product Code [BORFIREPROOF
Related Specification(s) TS EN 1504-2:2005
Samples Properties (Designated Features)
p - Tcoat 2 kg/m®
onsump! 2.coat 2 kg/m?
Application Roll brush
Packaging 20ke

3. Test Reports and Results in Support of This Classification Report
3.1. Reports
Following test reports were taken into account in the determination of this classification

Test Report Reference,

Laboratory Sponsor No Test Method

[BORPAINT BOYA VE YALITIM 161594

TSE Construction Materials Fire and |0 0,17 £ INSAAT SANAYT

TS ENISO 1716:

Acoustics Laboratory TOARET ANONIM SIRAET! oz 201811

(AVE Y. 161679
TSE Construction Materials Fise and_ [PORTSINTBOYA ¥ ‘;A\_\I\IL\ETTI “ TS EN 13823+A1
Acoustics Laboratory TICARET ANONIM SIRKETI 0622 2015-02

3.2. Results
Results of the test reports mentioned in 3.1 and the classification criteria corresponding to class A2-s1,d0 as stated in TS EN
13501-1: 2019 are given in the following table.

y Test Results
Test Method Parameter Number
of Tests | nfean of continous |  Non-continous
parameters parameters
F ibstantial it =3,0 MIk;
TS ENISO 1716 orsubs ol component Qpes ¢ 3 1,499 )
FIGRA,, - 120 Ws 9,01 (&)
FIGRAq, 9,01 )
THRg0, ~ 7.5 MJ 1.09 [3)
LFS < Edge of the sampl: 5 TFS < Ed;
TS EN 13823+A1 — oo o 3 <) d
SMOGRA = 30 ms* 0.00 )
TSPa, = S0 m* 327 )
No flaming droplets in 600 ) No flaming
o flaming droplets in 600 s 8 doplcts

() Not applicable.
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4. Classification and Direct Field of Application
Declaration of reaction to fire class : A2

4.1. Reference of classification
This classification has been carried out in accordance with clause 11.7.3, clause 11.9.2 and clause 11.10.1 of TS EN 13501-1:
2019

4.2. Classification
In relation to its reaction to fire behaviour, the product “trademarked BORPAINT, with product code BORFIREPROOF, Long-

Iasting construction topcoat paint with improved reaction the fire performance, that can be used on all kinds of surfaces.” has
been classified as:

A2

In relation to its reaction to fire behaviour, the product “trademarked BORPAINT, with product code BORFIREPROOF, Long-
Iasting construction topcoat paint with improved reaction the fire performance, that can be used on all kinds of surfaces.” has
been classified as

s1

In relation to its reaction to fire behaviour, the product “trademarked BORPAINT, with product code BORFIREPROOF, Long-
Iasting construction topeoat paint with improved reaction the fire performance, that can be used on all kinds of surfaces.” has

been classified as
dao
‘Fire behaviour | ‘Smoke production | Flaming droplets
A2 | s1 | do

REACTION TO FIRE CLASS: A2-51,d0

4.3. Field of Application
This is valid for the prods
following end use applications.

with the same recipe, same type, under the same product name in the

Substrate [Applications involving the fixing of the product fo a substrate with reaction fo fire class
of at least A2-s1,d0 (thickness> 12 mm, density> 525 kg/m’, including gypsum
plasterboard surfaces)

‘Consumption tate [ Kg/m? (applicd as two coats)

5. Limitations
At the time of publishing of the standard TS EN 13501-1: 2019, there wasn't any decision concerning the duration of validity of
a classification report.

The present document represents neither type approval nor certification of the product.
End of classification report.
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Report No/Date: 15.03.2021
Application No/Date: 15.01.2021

BORPAINT BOYA VE YALITIM TEKNOLOJILERI INSAAT SANAYi
TiICARET ANONIM SiRKETI

The thermal conductivity determination of the BORPAINT BOR MINERALLI i¢ DIS
CEPHE ISI YALITIM BOYASI producing in your company was made by a thermal
conductivity tests. The experimental results are collected following.

DETERMINATION OF THERMAL CONDUCTIVITY

Thermal conductivities of the specimens were obtained by heat flow meter apparatus
according to ISO 8301 standard. Specimens having the dimensions of 30 cm x 30 ¢cm were
used in experimental study. % values are given in the Table below.

Specimen # Specimen thickness | Thermal conductivity
(mm) coefficent %,
(W/mK) (**)
1 1.7 0,020
2 1.8 0,021
3 2,0 0,021
Average 0,021

Issuing of this document in any press is not allowed.

(*) This report is the English translation of the Turkish version having the same report mumber.
(*%) Thermal conductivity coefficient is independent from thickness. In order to obtain the same thermal

insulation performance from two materials having same thermal conductivity coefficient value, the materials
should be applied with the same thickness

v
Dog. yAfguy
CEKAM Miidiir Yrd. ‘CEKAM Miidiirii

engiz
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Canakkale Onsekiz Mart Universitesi

EKAM, Enerji Kaynaklar1 Uygulama ve Ara:

Determination of Thermal Conductivity (*)
Report No/Date: 15.03.2021
Application No/Date: 15.01.2021

BORPAINT BOYA VE YALITIM TEKNOLOJILERI INSAAT SANAYI
TICARET ANONIM SIRKETI

D i of thermal ivity tests were carried out on the material named as
BORROOF PAINT by producer. Test results are given below.

DETERMINATION OF THERMAL CONDUCTIVITY

Thermal conductivities of the specimens were obtained by heat flow meter apparatus
according to ISO 8301 standard. Specimens having the dimensions of 30 cm x 30 cm were
used in experimental study. % values are given in the Table below.

Specimen # Specimen thickness | Thermal conductivity
(mm) coefficent %,
(W/mK) (**)
1 1.7 0,021
2 1.6 0,020
3 1.9 0,021
Average 0,021

Issuing of this document in any press is not allowed.

(*) This report is the English translation of the Turkish version having the same report mumber.
(**) Thermal conductivity coefficient is independent from thickness. In order to obtain the same thermal

insulation performance from two materials having same thermal conductivity coefficient value, the materials
should be applied with the same thickness

o Cengiz

CEKAM Miidir Yrd. CEKAM Miidiirii

Canakkale Onsekiz Mart Universitesi G GEKAM

Enerji Kaynaklar1 Uygulama ve Arastirma Merkezi

Determination of Fire Resistance (*)
Report Date: 15.03.2021
Application Date: 15.01.2021

T BOYA VE YALITIM TEKNOLOJILERI INSAAT SANAYi
TICARET ANONIM SiRKETI

The fire resistance determination of the BORFIREPROOF BOR MINERAL FIRE-
RESISTANT PAINT producing in your company was made by a flame test. The
experimental results are collected following.

FIRE RESISTANCE DETECTION

. The BORFIREPROOF BOR MINERAL FIRE-RESISTANT PAINT specimen
which is coated on Styrofoam foam 50 ¢cm X 30 cm sized was applied flame for 120
minutes from 10 cm. (Average 1450 °C),

. The BORFIREPROOF BOR MINERAL FIRE-RESISTANT PAINT specimen
which is coated on drywall sheet 25 cm X 25 cm sized was applied flame for 120
minutes from 10 cm. (Average 1450 °C),

. The BORFIREPROOF BOR MINERAL FIRE-RESISTANT PAINT specimen
which is coated on cardboard 50 cm X 30 c¢m sized was applied flame for 120 minutes
from 10 cm. (Average 1450 °C),

o

w

In all three experiments, it is observed that there is no ignition and no flames on the surface of
samples exposed to flame for 120 minutes

(%) This report is the English translation of the Turkish version having the same report date.

Do, Dr. Ugur Cengiz

GCEKAM Midiir Yrd, CEKAM Midiri
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CEKAM

Kaynaklari Uygulama ve Arastirma Merke:

Determination of Thermal Conductivity (*)
Report No/Date: 15.03.2021
Application No/Date: 15.01.2021

I ination of thermal ity tests were carried out on the material named as
BORSTUCCO by producer. Test results are given below.

DETERMINATION OF THERMAL CONDUCTIVITY

Thermal conductivities of the specimens were obtained by heat flow meter apparatus
according to ISO 8301 standard. Specimens having the dimensions of 30 cm x 30 ¢cm were
used in experimental study. . values are given in the Table below.

Specimen # Specimen thickness | Thermal conductivity
(mm) coefficent &, (W/mK) (**)
1 3.0 0,020
2 35 0,019
3 4,0 0,020
Average 0,020

Issuing of this document in any press is not allowed.

(*) This report is the English translation of the Turkish version having the same report number.
(**) Thermal conductivity coefficient is independent from thickness. In order to obtain the same thermal
insulation performance from two materials having same thermal conductivity coefficient value, the materials
should be applied with the same thickness

Dr. Ugur Cengiz

CEKAM Midiir Yrd, CEKAM Miidiirii
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